MEDICAL ONCOLOGY DEPARTMENT
ABVD SCHEDULE (2 weekly)

Friday, 22 June 2012

Name:				Age:			Cycle: 		Op. No

Tab: Empov D1 D2 D3
IVF: 1 pint ½ Ns
Inj: Palzen 0.25mg IV bolus
Inj: Dexa 8mg IV bolus

Rush 100ml NS and carefully avoid extravasations
Inj: Adriamycin -----------mg slow IV bolus
Inj: Vinblastin ------------mg slow IV bolus
Inj: Bleomycin------------unit in 100ml NS over 15 minutes 
Inj: Dacarbazine--------- mg in 500 ml ½ NS over 1 hour










DILUTIONS:
	No
	     Drug name
	         Form
	 Dose in mg 
	  Dilution in ml
	    Diluent

	1.
	 Adriamycin
	    Liquid form
	 50 mg
	25 ml
	   --------------

	
	
	
	10 mg
	5 ml
	    -------------

	
	
	
	2 mg
	1 ml
	    -------------

	2.
	Vinblastine
	Liquid form
	10 mg
	10 ml
	        ------------

	
	
	
	1 mg
	1 ml
	        ------------

	3.
	Bleomycin
	  Powder form
	15 u
	5 ml
	Sterile water

	
	
	
	30 u
	10 ml
	Sterile water

	
	
	
	3 u
	1 ml
	Sterile water

	4.
	Dacarbazine
	Powder form
	100 mg 
	10 ml
	Normal saline

	
	
	
	200 mg
	20 ml
	Normal saline

	
	
	
	500 mg
	50 ml
	Normal saline

	
	
	
	10 mg
	1 ml
	Normal saline


	    

                                                                  

                 Medical Oncologist Signature
Dr.  S. ARUNSESHACHALAM   M.D., DNB, MNAMS, DM
Mail-id: arunonco@gmail.com
                              Mobile No: 96260-10005	
                                
DISCHARGE ADVICE
	
      Friday, 22 June 2012

Name:				Age:			Cycle: 		Op. No


Tab: Domstal 10mg   1- 1- 1 for 3days {1/2 hour before food}	 
Tab: larpose 1mg 0-0-1 for 3 days {at bed time}			
Tab: Empov D1 D2 D3(1/2 hour before food)
Tab: Pantodac 40mg 1-0-1 X 3 days {1 hour before food or 1 hour after food}	

Post Chemo instruction:
Check Tc on Day 8
Report back when Tc < 4000
Report back if there is Fever (or) Vomiting (or) Diarrhea.
Next Chemotherapy after 2 weeks on:



Dr.  S. ARUNSESHACHALAM   M.D., DNB, MNAMS, DM
Mail-id: arunonco@gmail.com
Contact No: 96260-10005, 73 73 28 58 58


